
STATE OF NORTH CAROLINA 

Title 15A 
Department of Environmental Quality 

Division of Water Resources 

Subchapter 18D 
North Carolina Water Treatment Facility Operators Certification Board 

Sections .0100 through .0701 

Rules Governing Water 
Treatment Facility Operators 

EFFECTIVE SEPTEMBER 1, 2018



SUBCHAPTER 18D - WATER TREATMENT FACILITY OPERATORS 

 

SECTION .0100 - GENERAL POLICIES 

 

 

Rules .0101 - .0105 of Title 15A Subchapter 18D of the North Carolina Administrative Code (T15A.18D .0101 - .0105); has 

been transferred and recodified from Rules .0101 - .0105 Title 10 Subchapter 10E of the North Carolina Administrative Code 

(T10.10E .0101 - .0105), effective April 4, 1990. 
[...]
(3) GRADE A-SURFACE applicants shall have one year of acceptable experience at a surface water facility 

while holding a Grade B-Surface certificate and have satisfactorily completed an A-Surface school 

approved by the Board. 

(4) GRADE D-WELL applicants shall have three months of acceptable experience at a well water facility and 

have satisfactorily completed a C-Well or D-Well school approved by the Board. 

(5) GRADE C-WELL applicants shall: 

(A) be a college graduate with a bachelor's degree in the physical or natural sciences or be a graduate 

of a two-year technical program with a diploma in water and wastewater technology, have three 

months of acceptable experience at a well water facility, and have satisfactorily completed a C 

-Well school approved by the Board;  

(B) have six months of acceptable experience at a well water facility and have satisfactorily completed 

a C-WELL school approved by the Board; or 

(C) hold either a Grade A-Surface certification or a Grade A-Distribution certificate and have 

satisfactorily completed a C-Well school approved by the Board. 

(6) GRADE B-WELL applicants shall: 

(A) be a college graduate with a bachelor's degree in the physical or natural sciences or be a graduate 

of a two-year technical program with a diploma in water and wastewater technology, have six 

months of acceptable experience at a well water facility, and have satisfactorily completed a B-

WELL school approved by the Board; or 

(B) have one year of acceptable experience at a well water facility while holding a Grade C-Well 

certificate and have satisfactorily completed a B-WELL school approved by the Board.  

(7) GRADE A-WELL applicants shall have one year of acceptable experience at a well water facility while 

holding a Grade B-Well certificate and have satisfactorily completed an A-WELL school approved by the 

Board. 

(8) GRADE D-DISTRIBUTION applicants shall have three months of acceptable experience at a distribution 

system and have satisfactorily completed a C-Distribution or D-Distribution school approved by the Board. 

(9) GRADE C-DISTRIBUTION applicants shall hold a certificate of completion of trench shoring training 

from a school approved by the Board and shall: 

(A) be a college graduate with a bachelor's degree in the physical or natural sciences or be a graduate 

of a two-year technical program with a diploma in water and wastewater technology, have three 

months of acceptable experience at a Class C or higher distribution system, and have satisfactorily 

completed a C-Distribution school approved by the Board; or 

(B) have six months of acceptable experience at a Class D or higher distribution system and have 

satisfactorily completed a C-Distribution school approved by the Board. 

(10) GRADE B-DISTRIBUTION applicants shall:  

(A) be a college graduate with a bachelor's degree in the physical or natural sciences or be a graduate 

of a two-year technical program with a diploma in water and wastewater technology, have six 

months of acceptable experience at a Class B or higher distribution system, have satisfactorily 

completed a B-Distribution school approved by the Board, and shall hold a certificate of 

completion of trench shoring training from a school approved by the Board; or 

(B) have one year of acceptable experience at a Class C or higher distribution system while holding a 

Grade C-Distribution certificate and have satisfactorily completed a B-Distribution school 

approved by the Board. 



(11) GRADE A-DISTRIBUTION applicants shall have one year of acceptable experience at a Class B or higher 

distribution system while holding a Grade B-Distribution certificate and have satisfactorily completed an 

A-Distribution school approved by the Board. 

(12) GRADE CROSS-CONNECTION CONTROL applicants shall: 

(A) be a college graduate with a bachelor's degree in the physical or natural sciences or be a graduate 

of a two-year technical program with a degree in water and wastewater or civil engineering 

technology, and have satisfactorily completed a cross-connection control school approved by the 

Board;  

(B) have six months of acceptable experience at Class D-Distribution or higher system or have one 

year experience in the operations of cross connection control devices, and have satisfactorily 

completed a cross-connection control school approved by the Board; or 

(C) be a plumbing contractor licensed by the State of North Carolina and have satisfactorily 

completed a cross-connection control school approved by the Board. 

(13) APPRENTICE applicants shall have met the education requirement and satisfactorily completed a Grade B, 

Grade C, Grade D, or cross-connection control school approved by the Board and shall have correctly 

answered at least 70 percent of the questions on an examination designed for the class of certification for 

which the applicant is applying. The apprentice certification may be renewed annually for a maximum of 

five years, pursuant to the continuing education and renewal requirements of this Subchapter. An 

apprentice shall not act as a certified operator or an Operator in Responsible Charge for a facility. An 

apprentice is eligible for Grade B, Grade C, Grade D, or cross-connection control certification after 

meeting the applicable experience requirements as set forth in this Rule and making application to the 

Board. 

(b)  Applications for certification of an operator certified in a state other than North Carolina shall be submitted to the Board 

for review. The application for out-of-state, civilian applications includes information regarding the applicant's current 

employment, the type of licenses granted in the state of origin, the years of water treatment experience, and a listing of water 

treatment plant experience. The application for applicants with military experience includes a listing of water treatment plant 

experience and an attached copy of the applicant's Verification of Military Experience and Training (VMET). The information 

supplied shall assist the Board in determining whether the requirements under which the out-of-state certification was obtained 

are equivalent to those required by the Water Treatment Facility Operators Board of Certification. 

 

History Note: Authority G.S. 90A-21(c); 90A-22; 90A-23; 90A-24; 90A-25(b); 

Eff. February 1, 1976; 

Amended Eff. September 1, 1977; 

Readopted Eff. March 1, 1979; 

Amended Eff. February 1, 2012; May 1, 2006; September 1, 2004; August 1, 2000; August 1, 1998; May 

3, 1993; August 3, 1992; July 1, 1991; December 31, 1988; 

Readopted Eff. September 1, 2018. 

 

15A NCAC 18D .0202 EXAMINATIONS 

In addition to the educational and experience requirements in .0201 of this Section, the applicant must successfully pass an 

examination designed for the class of certification for which the applicant is applying.  If an applicant fails an examination 

three times, the applicant shall retake the appropriate school designated in Rule .0201 of this Section. 

 

History Note: Authority G.S. 90A-21(c); 90A-23; 90A-24; 

Eff. February 1, 1976; 

Readopted Eff. March 1, 1979; 

Amended Eff. May 1, 2006; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015. 

 

15A NCAC 18D .0203 RATING VALUES TO DETERMINE VARIOUS CLASSES OF CERTIFICATION 

The designation of public water system treatment classifications shall be based on the following rating values:  

PARAMETER      RATING VALUE 

(1) Surface Water Source 

(a) flowing stream      5 

(b) flowing stream with impoundment    7 



(c) raw water treatment     3 

(2) Ground Water Source 

(a) first five wells      5 

(b) add 1 point per 5 wells or fraction thereof over 5  1 

(3) Coagulation 

(a) aluminum sulfate, ferric chloride    10 

(b) polymer       5 

(4) Mixing 

(a) baffle       2 

(b) mechanical      4 

(c) air        3 

(5) Oxidation (pre-treatment) 

(a) C1202       5 

(b) ozone       5 

(c) KMn04       3 

(d) C12        3 

(6) Carbon Treatment      2 

(7) Aeration 

(a) mechanical draft      3 

(b) coke tray or splash tray     2 

(c) diffused       3 

(d) packed tower (VOC reduction)    10 

(8) pH Adjustment (primary) 

(a) caustic (NaOH)      10 

(b) lime or soda ash      3 

(c) acid        10 

(9) Sedimentation 

(a) standard rate      5 

(b) tube settlers      3 

(c) upflow       8 

(d) pulsators and plates     5 

(10) Contact Tank       1 

(11) Filtration 

(a) pressure 

(i) sand or anthracite     8 

(ii) synthetic media (birm)    8 

(iii) granular activated carbon (GAC)   9  

(b) gravity 

(i) sand      10 

(ii) anthracite (mixed) or GAC   12 

(iii) with surface wash or air scour   2 

(c) membrane      10 

(12) Ion Exchange 

(a) softener, Na cycle     5 

(b) softener, H cycle      7 

(c) Fe and Mn (greensand)     9  

(d) mixed bed or split stream     9  

(13) Lime Softening 

(a) spiractors      10 

(b) clarifier with coagulation     12 

(c) fuel burner (recarbonation)    5 

(14) Phosphate (sequestering agent)     5 

(15) Stabilization 

(a) acid feed      10 

(b) phosphate      2 



(c) caustic (NaOH)      10 

(d) lime or soda ash      3 

(e) contact units      5 

(16) Reverse Osmosis, Electrodialysis     15 

(17) Disinfection 

(a) gas C12       10 

(b) hypochlorite solution     7 

(c) C1202(sodium chlorite and C12)    13 

(d) ozone       13 

(e) ammonia and C12      12 

(f) ultraviolet light (uv)     5 

(18) Fluoridation 

(a) saturator       8 

(b) dry feed       8 

(c) solution (acid)      10 

(19) Pumping 

(a) raw        3 

(b) intermediate      1 

(c) finished       3 

(d) system booster      2 

(20) Storage 

(a) raw        1 

(b) treated ground level tank     1 

(c) elevated in system (each extra tank 1 point)   2 

(d) hydropneumatic      2 

(21) Population Served 1 point per 1,000 persons served   50 max 

(22) Plant Capacity 1 point per 1 MGD capacity    25 max 

(23) On-Site Quality Control 

(a) bacteriological 

(i) MPN/MF     5 

(ii) HPC      2 

(iii) MMO-MUG (Colilert)    2 

(b) pH 

(i) meter      2 

(ii) test kit      1 

(c) fluoride 

(i) meter      3 

(ii) colorimetric     3 

(d) chlorine 

(i) titrator      3 

(ii) colorimeter/spec.     2 

(iii) test kit      1 

(e) iron        1 

(f) hardness       1 

(g) alkalinity      1 

(h) turbidity       1 

(i) manganese      1 

(j) others (1 point each)     1 

(k) A.A. Spec, or G.C. Unit     5 each 

 

History Note: Authority G.S. 90A-21(c); 90A-22; 

Eff. February 1, 1976; 

Readopted Eff. March 1, 1979; 

Amended Eff. August 1, 2000; August 3, 1992; January 1, 1992; September 1, 1990; 

Readopted Eff. September 1, 2018. 



 

15A NCAC 18D .0204 PUMPAGE CHART 

 

History Note: Authority G.S. 90A-21(c), -22; 

Eff. February 1, 1976; 

Readopted Eff. March 1, 1979; 

Amended Eff. June 30, 1980; 

Repealed Eff. September 1, 1990. 

 

15A NCAC 18D .0205 PUBLIC WATER SYSTEM TREATMENT, DISTRIBUTION, AND CROSS-

CONNECTION CONTROL CLASSIFICATIONS  

(a)  Public water system treatment facilities, except for Class D-Well systems, shall be classified based on the sources of water 

and the number of points assigned to the facilities pursuant to Rule .0203 of this Section, as follows:  

Class C   1-50 points 

Class B   51-110 points 

Class A   over 110 points 

Non-community public water systems with hypochlorite solution as the only treatment applied to the water shall be classified 

as Class D-Well. 

(b)  The classification of distribution systems shall apply to all community and non-transient non-community public water 

systems. The distribution system class level shall be the greater of the treatment plant class level from Paragraph (a) of this 

Rule or the following class level based on the number of service connections and existence of a fire protection system: 

(1) Class D-DISTRIBUTION is any system with 100 or fewer service connections with no fire protection 

system; 

(2) Class C-DISTRIBUTION is any system with more than 100 service connections but not exceeding 1,000 

service connections with no fire protection system; 

(3) Class B-DISTRIBUTION is any system with more than 1,000 service connections but not exceeding 3,300 

service connections or any system not exceeding 1,000 service connections with a fire protection system; 

and 

(4) Class A-DISTRIBUTION is any system with more than 3,300 service connections. 

(c)  The classification CROSS-CONNECTION CONTROL shall be applied to any distribution system that is required to have 

installed five or more testable backflow prevention assemblies in accordance with 15A NCAC 18C .0406(b), which is hereby 

incorporated by reference, including subsequent amendments and editions.  

 

History Note: Authority G.S. 90A-21(c); 90A-22; 

Eff. February 1, 1976; 

Amended Eff. September 1, 1977; 

Readopted Eff. March 1, 1979; 

Amended Eff. November 1, 2006; August 1, 2002; August 1, 2000; August 3, 1992; September 1, 1990; 

December 31, 1980; January 1, 1980; 

Readopted Eff. September 1, 2018. 

 

15A NCAC 18D .0206 CERTIFIED OPERATOR REQUIRED 

(a)  All public water systems, except transient non-community systems with either or both ultraviolet light disinfection,  or 

softening (not required by the North Carolina Department of Environmental Health - Public Water Supply Section), as the 

only treatment applied to water, must have a certified operator in responsible charge for each water treatment facility that 

alters the physical, chemical, or microbiological characteristics of the water; has approved plans for such alterations; or has 

equipment installed for such alterations.  Upon vacancy of a position resulting in noncompliance with this requirement each 

facility must notify the Board Office and Division of Environmental Health Public Water Supply Section Regional Office, in 

writing, within 10 days.  

(b)  There must be an operator holding at least a Grade C-Surface certification or above assigned to be on duty on the 

premises when a surface water treatment facility is treating water.  Implementation of this requirement is subject to the 

following provisions: 

(1) Upon vacancy of a position resulting in noncompliance with this requirement each facility must notify the 

Board Office within 24 hours or at the start of the next regular business day of such vacancy; 



(2) Upon such vacancy the facility must fill the position with a certified grade C-Surface operator or an 

operator with a temporary C-Surface within 90 days.  

(c)  There must be an operator in responsible charge for the distribution portion of the community and non-transient non-

community public water systems.  This operator must possess a valid certificate issued by the Board equivalent to or 

exceeding the distribution classification of the facility for which he or she is designated.  A system serving 100 or fewer 

service connections is exempt from this requirement if it has an operator in responsible charge as required in Paragraph (a) of 

this Rule.  A system which is classified as D-distribution only may use a state certified distribution, well or surface operator to 

meet the operator in responsible charge requirements of this Rule.  

(d)  Effective July 1, 2003 there must be an operator in responsible charge for the cross-connection-control facilities of the 

distribution system for all public water systems required by 15A NCAC 18C to have five or more testable backflow 

prevention assemblies.  This operator must possess a valid Grade Cross-Connection-Control certificate issued by the Board. 

(e)  All operators of community and non-transient non-community public water systems must follow the standard operating 

procedures established by the operator in responsible charge.  Any decisions about water quality or quantity that affect public 

health which have not been defined in the standard operating procedures must be referred to the operator in responsible charge 